
Parts List
Warp 360

Version 2.0/2012

Copyright @Compass Model 2012
As we continue to improve our products, this part list may not reflect all recent product amendments.

For more information, please refer to www.compassmodel.com



10-4000

10-000580-2512

82-3201

80-0306

80-0318S

91-0003
10-0024

80-0206S

10-5014

10 0001-

10-1000

79-2506

60-6124

60-6124

63-6125

82-621003

10-8000

10-0004

61-3062

90-0302

06-0105

02-0709

81-0316

10-5003

82-3502

80-0316

10-8001

10-8000

F-40-cd350
10-5006



Part No. Part Description Qty,
02-0709 Ball links 10 pcs/bag
06-0105 Fbl Brass Bushing 2 pcs/bag
10-0001 Main Grip-Centre 2 pcs/bag
10-0004 Swashdriver 1 pcs/bag
10-0005 Rotor Hub 1 pcs/bag
10-0024 Mast Collar 1 pcs/bag
10-1000 Maingrip Plate 2 pcs/bag
10-4000 Main Shaft 1 pcs/bag
10-5003 Ring 3x5x1.5 2 pcs/bag
10-5014 Spacer Autorotation 2 pcs/bag
10-8000 Main Grip Assembly 1 set/bag
10-8001 Fbl Link Assembly 1 set/bag
60-6124 Ball Bearings 6x12x4 2 pcs/bag
61-3062 Flanged Bearings 3x6x2 4 set/bag
63-6125 Thrust Bearings 6x12x5 2 pcs/bag
79-2506 Button Head Bolts M2.5x6 10 pcs/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-0306 Cap Head Bolts M3x6 10 pcs/bag
80-0316 Cap Head Bolts M3x16 10 pcs/bag
80-0318S Cap Head Bolts M3x18 Shanked 10 pcs/bag
80-2512 Cap Head Bolts M2.5x12 10 pcs/bag
81-0316 Set Screws M3x16 10 pcs/bag
82-3201 Washer 3.2x10.1.2 10 pcs/bag
82-3502 Washer 3.2x5.2x0.2 10 pcs/bag
82--621003 Washer 6.2x10x0.3 10 pcs/bag
90-0302 Hex Nut 3x2.5 10 pcs/bag
91-0003 Nylon Lock Nuts M3 10 pcs/bag
F-40-CD350 Compass 350 carbon main blade 1 set/bag
10-5006 Blade Wahser for 350 Blades 4pcs/bag



10-2001

02-0701

61-2562

10-2002

82-2205

80-0208S

82-2540

80-2514

10-5016

10-0009

10-8003

10-5011

61-6103

10-2004

10-0011

02-0701

80-0206S

06-0205
02-0225-8

10-8004

10 0010-

81 0305-

60-4094

80-2506

80-0206S

02-0701

91-0002

10-2003

10-5010

10-5017

10-0006

80-0204

10-4001

84-0212

10-1002

61-4083

10-1007

10-8006

80-0216

10-8005

10-5009

10-8003

10-8004

10 8005-

10-8006

10-1003

80-0206

10-0008

10-2012

10-2014

98 1062-



Part No. Part Description Qty,
02-0225-8 Grooved Pin 2X8 4 pcs/bag
02-0701 Stainless link balls 10 pcs/bag
06-0205s Tail Blade Links w, Pin 2 set/bag
10-0006 Tail Case Center 1 pcs/bag
10-0008 Tail Boom 400mm 1 pcs/bag
10-0009 Tail Control Arm 1 pcs/bag
10-0010 Tail Rotor Hub 1 pcs/bag
10-0011 Tailpitch Bridge 1 pcs/bag
10-1002 Tail Side Frame 2 pcs/bag
10-1003 Tail Fin 1 pcs/bag
10-2001 Tail Arm Holder 1 pcs/bag
10-2002 Sliding Tube 1 pcs/bag
10-2003 Tail Grip 2 pcs/bag
10-2004 Tail Pitch Slider-ring 1 pcs/bag
10-1007 Tail Pulley 17T 1 set/bag
10-2012 Tail Fin Spacer 1 pcs/bag

10-2014 Tail Blades 2 pcs/bag
10-4001 Tail Shaft 2 pcs/bag
82-2540 Washers 2.5x4.1x0.2 10 pcs/bag
10-5009 Ring 4x6x2 2 pcs/bag
10-5010 Special Washer 4 pcs/bag
10-5011 Tail Pitch Sleeve 1 pcs/bag
10-5016 Spacer Tail Control Arm 1 pcs/bag
10-5017 Chinese Weights 4 pcs/bag
10-8003 Tail Control Arm Set 1 set/bag
10-8004 Tail Pitch Set 1 set/bag
10-8005 Tail Rotor Set 1 set/bag
10-8006 Tail Gear Box Set 1 set/bag
61-2562 Flanged Bearings 2.5x6x2.6 4 pcs/bag
61-4083 Flanged Bearings 4x8x3 4 pcs/bag
61-6103 Flanged Bearings 6x10x3 2 pcs/bag
80-0204 Cap Head Bolt M2x4 4 pcs/bag
80-0206 Cap Head Bolt M2x6 10 pcs/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-0208S Cap Head Bolts 2x8 10 pcs/bag
80-0216 Cap Head Bolts M2x16 10 pcs/bag
80-2506 Cap Head Bolts M2.5x6 10 pcs/bag
80-2514 Cap Head Bolts M2.5x14 10 pcs/bag
81-0305 Set Screws M3x5 10 pcs/bag
82-2205 Washers 2.2x5x0.3 10 pcs/bag
84-0212 spring pin 2x12 10 pcs/bag
98-1062 Tail Belt M2x1062 1 set/bag
91-0002 Nylon Lock Nuts M2 10 pcs/bag



62 81212-

60-6124

10-0019

10-4003

80-2516

60-81235

91-0025

90-0201

10-2010

10-2006

10-2006-2

98-292

80-0206S

80-0206S

10-0020

10-0021

79-0306

81-0303

60-4094

60-4083

10-2618

10-2617
10-2619

81-0304

10-2620

Sz2617

10-0021-a16:16Tx4mm hole

10-0021-b16:16Tx3.17hole

10-0021-a17:17Tx4mm hole

10-0021-b17:17Tx3.17 hole

10-0021-a18:18Tx4mm hole

10-0021-b18:18Tx3.17 hole

83-0003



Part No. Part Description Qty,
10-0019 Autorotation Hub 1 pcs/bag
10-0020 Motor Mount 1 pcs/bag
10-0021
10-0021-a16 Motor Pulley 16Tx4mm hole 1 pcs/bag
10-0021-a17 Motor Pulley 17Tx4mm hole 1 pcs/bag
10-0021-a18 Motor Pulley 18Tx4mm hole 1 pcs/bag
10-0021-b16 Motor Pulley 16Tx3.17mm hole 1 pcs/bag
10-0021-b17 Motor Pulley 17Tx3.17mm hole 1 pcs/bag
10-0021-b18 Motor Pulleyy 18Tx3.17mm hole 1 pcs/bag
10-2006 Main Pulley 1 pcs/bag
10-2010 Pulley Flange 2 pcs/bag
10-2617 2617 motor shell 1 set/bag
10-2618 2617motor Coil 1 pcs/bag
10-2619 2617motor shaft 1 pcs/bag
10-2620 Warp motor top cover 1 pcs/bag
10-4003 Autorotation Sleeve 1 pcs/bag
60-4083 Ball Bearings 4x8x3 5 pcs/bag
60-4094 Ball Bearings 4x9x4 5 pcs/bag
60-6124 Ball Bearings 6x12x4 2 pcs/bag
60-8123 Ball Bearings 8x12x3.5 2 pcs/bag
62-81212 One Way Bearing 8x12x12 1 pcs/bag
79-0306 Button Head Bolts M3x6 10 pcs/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-2516 Cap Head Bolts M2.5x16 10 pcs/bag
81-0303 Set Screws M3x3 10 pcs/bag
81-0304 Set Screws M3x4 10 pcs/bag
90-0201 Hex Nuts 2x1 10 pcs/bag
91-0025 Nylon Lock Nuts M2.5 10 pcs/bag
98-292 Drive Belt M2x292 1 pcs/bag
SZ2617 Warp 6S motor kv1320 1 set/bag
83-0003 3E Clip 10 pcs/bag



10-1011

10-0023

10-0025

10-5015

80-0214

10-1014

10-1015

10-0016

82-324804

82-324804

82-324804

61-30625

61-3062

61-30625

61-30625

61-4083

80-0310

10-0018

82-324804

10-5013

10-0017

91-0003

10-8002

80-0325

10 1004-

10-0012

78-0206

10-0015

10-0014

10-1005

61-6135

80-0206S



Part No. Part Description Qty,
10-0012 Radio Tray Cross Member 2 pcs/bag
10-0014 Lower Bearingblock 1 pcs/bag
10-1004 Radio Tray 1 pcs/bag
10-0015 Upper Bearingblock 1 pcs/bag
10-0017 Tail Belt Guiding Wheel 2 pcs/bag
10-0018 Main Belt Guiding Wheel 1 pcs/bag
10-0023 Cross Member 32mm 2 pcs/bag
10-0025 Frame Support 1 pcs/bag
10-0016 Belt Tensioner Mount 1 pcs/bag
10-1005 Servo Mount 1 pcs/bag
10-1011 Canopy Mount 1 pcs/bag
10-1014 Special Washer For CB-Block 1 pcs/bag
10-1015 Special Washer 1 pcs/bag
10-5013 Spacer 3x4.5x5 1 pcs/bag
10-5015 Spacer 2x4x7 2 pcs/bag
10-8002 Belt Tensioner Assembly 1 set/bag
61-3062 Flanged Bearings 3x6x2 4 set/bag
61-4083 Flanged Bearings 4x8x3 4 pcs/bag
61-6135 Flanged Bearings 6x13x5 2 pcs/bag
78-0206 Flat Head Bolts M2x6 10 pcs/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-0214 Cap Head Bolts M2x14 10 pcs/bag
80-0310 Cap Head Bolts M3x10 10 pcs/bag
80-0325 Cap Head Bolts M3x25 10 pcs/bag
82-324804 Washer 3.2x4.8x0.4 10 pcs/bag
91-0003 Nylon Lock Nuts M3 10 pcs/bag



10-1008

82-2205

a

a

a

a

a:80-2510

b

b

b

b

b:80-0206S

b

b

b

b b

b

10-0020

10-2000

80-2540

82-2578

10-0022

82-2578

10-1009

91-0025

10-2007

80-2514

10-1012

10-2013



Part No. Part Description Qty,
10-0020 Motor Mount 1 pcs/bag
10-0022 Canopy Standoff 2 pcs/bag
10-1008 Sideframe Left 1 pcs/bag
10-1009 Sideframe Right 1 pcs/bag
10-1012 Struts 2 pcs/bag
10-2000 Tail Boom Holder 2 pcs/bag
10-2007 Clamp for Landing Gear 2 pcs/bag
10-2013 Batterietray 1 pcs/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-2510 Cap Head Bolts M2.5x10 10 pcs/bag
80-2514 Cap Head Bolts M2.5x14 10 pcs/bag
80-2540 Cap Head Bolts M2.5x40 4 pcs/bag
82-2205 Washers 2.2x5x0.3 10 pcs/bag
82-2578 Washers 2.7x7x0.8 10 pcs/bag
91-0025 Nylon Lock Nuts M2.5 10 pcs/bag



10-1006

80-0208

10-2005

10-1005

02-0701

90-0201

10-1013

80-0208S

10-1006

10-2005

80-0208

02-0701

90-0201

80-0208S

82-2205

80-0206S

02-0701

10-0003S
10-1017S

10-4002

09-7080

02-0709

81-0316

10-2008

10-4004S

10-6000

02-0853

95-2606
06-0851

10-6000R Red Paint Canopy

10-6000G Green Paint Canopy

10-6000W Unpainted Canopy

10-6000S White Strip Canopy



Part No. Part Description Qty,
02-0701 Stainless link balls 10 pcs/bag
02-0709 Ball links 10 pcs/bag
02-0853 Canopy rubber grommets 10 pcs/bag
06-0851 Canopy Insert 1 set/bag
09-7080 Delrin Taillink Support 2 pcs/bag
10-0003S Swashplate 1 set/bag
10-1005 Servo Mount 1 pcs/bag
10-1006 Servo Spacer 1.5mm 4 pcs/bag
10-1017S Tail Control Rod Set 418mm 1 set/bag
10-1013 CF Servoarm Stiffener 3 pcs/bag
10-2005 Servo Nuts 6mm 4 pcs/bag
10-2008 Swash Guide 2 pcs/bag
10-4002 Rod M2 38mm 2 pcs/bag
10-4004S Linkage Set 1 set/bag
10-6000R Red Paint Canopy 1 set/bag

10-6000G Green Paint Canopy 1 set/bag

10-6000W Unpainted Canopy 1 set/bag

10-6000S White Stip Canopy 1 set/bag
80-0206S Cap Head Bolts 2x6 10 pcs/bag
80-0208 Cap Head Bolts M2x8 10 pcs/bag
80-0208S Cap Head Bolts 2x8 10 pcs/bag
81-0316 Cap Head Bolts M3x16 10 pcs/bag
82-2205 Washers 2.2x5x0.3 10 pcs/bag
90-0201 Hex Nuts 2x1 10 pcs/bag
95-2606 Self Tapping Bolts 2.5x6 10 pcs/bag



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

COMPASS MODEL (HK) LIMITED 

www.compassmodel.com 




